
 2700 YGNACIO VALLEY ROAD, SUITE 300 • WALNUT CREEK, CALIFORNIA 94598 • P. 925.932.1710 • F. 925.930.0208 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

 

 City of Oxnard 
 

Public Works Integrated Master Plan 
 

WASTEWATER 
 

PROJECT MEMORANDUM 3.5 
CONDITION ASSESSMENT 

 
FINAL DRAFT 
December 2015 

  

This document is released for 
the purpose of information 

exchange review and 
planning only under the 
authority of Hugh Steve 

McDonald, December 2015, 
State of California, PE No. 

44074 and Tracy Anne 
Clinton, December 2015, 

State of California, PE No. 
48199 





FINAL DRAFT - December 2015 i 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 
[...]
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

Project Memorandum 3.5 

CONDITION ASSESSMENT 

1.0 INTRODUCTION 
This purpose of this report is to present and summarize the condition assessment of 
wastewater assets conducted for the City of Oxnard (City) by Carollo Engineers (Carollo) as 
part of the Public Works Integrated Master Plan. This assessment was conducted to identify 
rehabilitation and replacement (R&R, or renewal) needs. The effort included using asset 
management methodology to identify the existing wastewater assets and to conduct a 
visual condition assessment of above-ground assets, a seismic evaluation of structures, a 
desktop evaluation of below-ground assets, and a cathodic protection system evaluation. 

To prioritize the R&R needs, a risk assessment was conducted that examined the 
vulnerability, or likelihood of failure, and criticality, or consequence of failure for each asset. 
Consistent risk scoring methodology was applied to both above- and below-ground assets 
to allow for prioritization across these varied asset types. 

The findings from this report will be incorporated into a detailed and comprehensive capital 
improvement program (CIP) that summarizes all Public Works Integrated Master Plan 
recommendations. The CIP will reflect the combined planning considerations of the R&R 
needs identified here, as well as regulatory-driven needs, growth-driven needs, and other 
enhancements. 

2.0 APPROACH 

2.1 Asset Registry 

Using multiple references provided by the City, Carollo compiled an inventory of above- and 
below-ground assets with the appropriate level of detail for a visual condition assessment 
and system-wide capital planning projects. An asset was defined as a functional component 
valued at $10,000 or more, or one critical to plant performance. Equipment such as smaller 
valves, sump pumps, and local control panels were not included as individual assets, rather 
were addressed as ancillary items. Assets were classified by facility type, unit process, and 
discipline. Assets at the lift stations were classified by facility type, site location, and 
discipline. 

Carollo reviewed the history of replacements and major rehabilitations with City staff and 
identified data gaps or areas of uncertainty for focus during the field assessment. Where 
possible, existing references were used to identify design and sizing criteria, age, capacity, 
and other information prior to the assessment. 



FINAL DRAFT - December 2015 2 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

2.2 Asset Risk 

Risk of an asset is a measure of the impact of asset failure on the overall system. By 
quantifying and assessing the risk of failure or inability of an asset to meet its intended 
function, R&R projects can be selected and implemented to mitigate the risk. The following 
sections detail the calculation used to estimate risk for both above- and below-ground 
assets. 

2.2.1 Vulnerability 

The vulnerability metric reflects the “likelihood of asset failure.” Failure can occur from 
physical failure, performance failure, or technological obsolescence. The vulnerability of an 
asset is inversely proportional to the Evaluated Remaining Useful Life (EvRUL), which is 
determined as part of the condition assessment. The vulnerability expresses the likelihood 
of failure of an asset in the next year. Because the vulnerability was calculated with a 
slightly different approach for above- and below-ground assets, the details on this 
methodology are presented in the respective sections for these different asset types. 

2.2.2 Criticality 

The criticality scoring system divides probable “consequences of failure” into four 
categories: 

• Public Health and Safety. 

• Financial Impact. 

• Effect on Customers/Public Confidence. 

• Cost of Repairs. 

The criticality scoring scale used in the assessment of each facility is shown in Table 1. 
This scale is adapted from the International Infrastructure Management Manual, New 
Zealand National Asset Management Steering Group, and the Institute of Public Works 
Engineering of Australia (2011). The criticality of an asset is the sum of the score from each 
of the four categories multiplied by the category weighting factor. Because the approach for 
below-ground assets included pipe size and geospatial factors, additional details on the 
criticality methodology for below-ground assets can be found in Section 4.3. 

 



FIN
AL D

R
AFT - D

ecem
ber 2015 

3 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM

 03 W
astewater System/Final Drafts/PM 3.5 

 

 

Table 1 Criticality Scoring Matrix for Assets 
Public Works Integrated Master Plan 
City of Oxnard 

Criticality Category Weight Negligible = 1 Low = 4 Moderate = 7 Severe = 10 

Public and Employee 
Health and Safety  30% 

No injuries or 
adverse health 
effects  

Minor injury with no 
lost-time or medical 
attention  

Lost-time injury or 
medical attention  

Multiple persons’ lost-
time injury or medical 
attention 

Financial Impact  20% 

Absorbed within 
current budget and 
under GM signature 
authority 
< $25,000 

Requires Council 
approval 
$25,000 to $150,000 

Requires Council 
approval 
$150,000 to 
$250,000  

Requires Council 
approval 
> $250,000  

Environment or 
Regulatory Compliance 30% Overall compliance 

with permits  

 
Sustained odor issue 
 
Loss of expected 
efficiency 

Bypass or overflow 
event 
 
Solids not meeting 
503 regulations 
 
Hazardous material 
release 

Single permit 
violation 

Customer Service 
(Ability to Respond) 20% Function restored 

within 8 hours  
Function restored in 
8 to 24 hours  

Function restored in 
more than 24 hours 
but less than 3 days  

Function restored in 
more than 3 days  



 

FINAL DRAFT - December 2015 4 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

2.2.3 Risk 

Just as risk is expressed as the economic cost or as the product of cost and chance, risk is 
calculated in this analysis as the product of the consequence of the failure and the 
likelihood of failure, or: 

Risk = Criticality x Vulnerability 

At a minimum, assets with higher risk ratings must be closely monitored and targeted for 
corrective or preventative action, including maintenance, rehabilitation, or replacement. 

3.0 ABOVE-GROUND ASSET ASSESSMENT 

3.1 Above-ground Overview 

Above-ground assets included structures and equipment owned and operated by the City. 
A consistent approach was used for assessing and valuing all above-ground assets, 
regardless of whether they were within the treatment or collection system. The above-
ground asset inventory included approximately 26 structures, 160 pumps, 15 wet wells, and 
a variety of other assets across the Oxnard Wastewater Treatment Plant (OWTP) and 
collection system. The recorded age of each asset varied from 1955 to the present. 

3.2 Above-ground Vulnerability 

The above-ground vulnerability is addressed based on visual condition assessment 
findings, as well as the seismic evaluation summarized in Section 3.2.2 and the cathodic 
protection system evaluation summarized in Section 3.2.3. 

The condition of each asset was evaluated on a one-through-five ranking scale, based on 
the International Infrastructure Management Manual (IIMM). In the IIMM, condition is 
expressed in terms of the amount of repair needed to bring an asset to “like new” condition. 
The definitions for the one-through-five condition ranking system from the IIMM are 
presented in Table 2. The assessment included inquiries into maintenance and 
performance history as well as design criteria, installation date, and typical condition 
parameters that could be used to standardize the procedure for future assessments. These 
inquiries helped inform condition scores for each asset. It should be noted that the 
assessment was visual only and did not include testing such as concrete core sampling. 

3.2.1 OWTP Visual Condition Assessment Findings 

The OWTP is designed to currently treat an average dry weather flow (ADWF) of 
31.7 million gallons per day (mgd) and a peak wet weather flow (PWWF) of 68.2 mgd. The 
OWTP began operation in 1955, with major expansions in 1975 and 1985. Figure 1 
presents the site map for the OWTP. 
  



 

FINAL DRAFT - December 2015 5 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

Table 2 Asset Condition Ranking 
Public Works Integrated Master Plan 
City of Oxnard 

Score(1) Description(1) Required Rehabilitation Percentage(1,2) 
1 Very Good 0% 
2 Good 1-10% 
3 Fair 11-20% 
4 Poor 21-50% 
5 Very Poor >50% 

Notes: 
(1) Adapted from the International Infrastructure Management Manual. 
(2) Percentage of asset requiring rehabilitation: The percentage of the asset value needed to return 

the asset to a condition ranking of one. 

Significant findings are summarized below for the OWTP in order of process flow. Findings 
for the visual condition assessment of the lift stations are summarized following the OWTP 
sections. 

3.2.2 Headworks 

3.2.2.1 Structural 

No issues were noted with the structural assets at the Headworks during the condition 
assessment evaluation. However, in 2013-2014 plant staff identified significant concrete 
and coating deterioration below the Vortex Drop Structure No. 1 cover when this asset was 
taken out of service for cleaning. Additionally, plant staff noted in 2013-2014 that there is 
moderate deterioration of concrete and coating below and above the inlet junction structure 
covers, influent screens channels, grit chamber, and influent pump station. These 
conditions were identified via opening of cover hatches and visual inspections. 

3.2.2.2 Mechanical/Process 

Light corrosion of the screening compactors and mechanical bar screens was observed. 
The sodium hypochlorite pumps were found to be nearing the end of their useful life. 

3.2.2.3 Electrical and Instrumentation/Controls 

No Electrical and Instrumentation/Controls (E&IC) issues were noted at the Headworks. 

3.2.3 Primary Clarification 

3.2.3.1 Structural 

Structural assets at the primary clarifiers, including the clarifier basins and the Primary 
Sedimentation Building were found to be in fair to poor condition. Concrete core samples 
were not taken for subsequent physical or chemical testing. 
  





ox0715f38-9587(PM3-5 FIG1).ai

OWTP SITE MAP
FIGURE 1

CITY OF OXNARD
PM NO. 3.5 – CONDITION ASSESSMENT

PUBLIC WORKS INTEGRATED MASTER PLAN





 

FINAL DRAFT - December 2015 7 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

3.2.3.2 Mechanical/Process 

Mechanical assets at the primary clarification tanks were found to be in poor or very poor 
condition and were found to be nearing the end of their useful life. The clarifier mechanism 
walkways, especially the walkway on Clarifier 4, were observed to present a significant 
safety hazard to operators. Furthermore, the sludge pump tanks and scum ejectors were in 
very poor condition. The scum ejector in Primary Clarifier 1 was converted to an electrical 
float ejector. It is recommended that the remaining scum ejectors also be converted to 
electrical float ejectors or that new scum injectors be installed. 

3.2.3.3 Electrical and Instrumentation/Controls 

E&IC assets in the primary clarification process were found to be nearing the end of their 
useful life and in very poor condition. Replacement is recommended for motor control 
center (MCC) MCC-DPIA and MCC-DPIB. 

3.2.4 Biofilters (Trickling Filters) 

3.2.4.1 Structural 

The biofilters were found to be in very poor condition. The condition has been discussed in 
further detail in the Biotower 1 Structural Analysis Report, prepared by Penfield and Smith 
Engineers, January 2014. 

3.2.4.2 Mechanical/Process 

Severe issues were noted at the biofilters. There include concerns about the mechanical 
distributor mechanism, namely the failed distributor seal. The distributor tube seal has failed 
in each biofilter, resulting in significant short-circuiting of primary effluent through the 
biofilter and poor observed treatment efficiency. In addition, the trickling filter media was 
installed in the late 1970s and portions of the media were replaced in 1985. The media is in 
poor condition. 

3.2.4.3 Electrical and Instrumentation/Controls 

No E&IC issues were noted at this location at the time of the condition assessment. City 
noted in November of 2015 that the E&IC assets are nearing the end of their useful life. 

3.2.5 Interstage Pumping Station 

3.2.5.1 Structural 

The Interstage Pumping Station is in acceptable condition, with no significant issues noted 
at the time of the condition assessment. City noted in November of 2015 that the wet well is 
in poor condition. 



 

FINAL DRAFT - December 2015 8 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

3.2.5.2 Mechanical/Process 

The pumps at this location were found to be in poor to fair condition based on observed 
corrosion, vibration, and noise. 

3.2.5.3 Electrical and Instrumentation/Controls 

No significant E&IC issues were present here at the time of the condition assessment. City 
noted in November of 2015 that the E&IC assets are nearing the end of their useful life. 

3.2.6 Secondary Treatment 

3.2.6.1 Structural 

The secondary treatment structures including aeration basins, secondary sedimentation 
tanks, and flow equalization were found to be in medium to poor condition. Additional 
information can be found in the Seismic Assessment Report prepared by Carollo Engineers 
in October 2014, summarized below. 

3.2.6.2 Mechanical/Process 

Aeration basin diffusers and piping were found to be in very poor condition. Cracking is 
visible in multiple areas. 

Secondary sedimentation collectors, skimmers, and drives in basin 17 and 18 were found to 
be in very poor condition and requiring significant rehabilitation. The return activated sludge 
(RAS), waste activated sludge (WAS), and high pressure 3 water pumps (3WHP) were 
found to be in poor condition and require rehabilitation. Select pumps at the secondary 
treatment facilities require new impellers due to their age and O&M staff conversations. 
Motorized skimmers in the secondary sedimentation basins 1 through 16 were found to be 
in poor condition, and non-functional. While these skimmers were not directly observed 
during the condition assessment, their condition assessment was based on their age and 
conversations with operating staff. City noted in November of 2015 that the 3 WHP 
strainers need to be replaced as well. 

3.2.6.3 Electrical and Instrumentation/Controls 

The secondary treatment processes are powered by electrical equipment discussed 
elsewhere in this report. 

3.2.7 Disinfection Facilities 

3.2.7.1 Structural 

Concrete repairs are needed at the disinfection facilities. A replacement of the handrails 
and grating is also recommended. 



 

FINAL DRAFT - December 2015 9 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/PM Deliverables/PM 03 Wastewater System/Final Drafts/PM 3.5 

3.2.7.2 Mechanical/Process 

No significant mechanical issues noted here. The mechanical assets were found to be in 
fair condition and showing regular wear and tear for their age. There are six pumps that 
were assessed as being in medium condition but are no longer in use. The dechlorination 
storage area was also included in the assessment but was rated a low criticality because 
they are no longer in use. 

3.2.7.3 Electrical and Instrumentation/Controls 

No significant E&IC issues were observed at this location. 

3.2.8 Effluent Pumping 

3.2.8.1 Structural 

The effluent pumping station is in poor condition and in need of replacement or 